
COURSE MONOMEDIA FOR WASTEWATER 

TREATMENT PLANTS 

FINAL REPORT 07-02


AUGUST 2006


NEW YORK STATE 

ENERGY RESEARCH AND 

DEVELOPMENT AUTHORITY 



The New York State Energy Research and Development Authority (NYSERDA) is a public benefit 

corporation created in 1975 by the New York State Legislature. NYSERDA’s responsibilities include: 

•		 Conducting a multifaceted energy and environmental research and development program to meet 

New York State’s diverse economic needs. 

•		 Administering the New York Energy $martSM program, a Statewide public benefit R&D, energy 

efficiency, and environmental protection program. 

•		 Making energy more affordable for residential and low-income households. 
[...]
4.2 Maximum Effluent TSS Concentration to Remain Compliant ................................................... .4-22 


TABLES 

4.1 TBF versus CMF - Physical System Comparison ........................................................................ .4-4 

4.2 Filter System Summary ................................................................................................................. .4-7 

4.3 Wastewater Design Parameters ................................................................................................... .4-12 

4.4 CMF - Physical System Parameters .......................................................................................... ..4-12 

4.5 CMF Backwash Parameters ........................................................................................................ .4-13 

4.6 Maintenance Costs Over a 30-Year Estimated Life .................................................................... .4-13 

4.7 Projected Energy Consumption ................................................................................................... .4-14 

4.8 Wastewater Design Parameters for Hydro-Clear Filters ............................................................. .4-15 

4.9 Physical System Parameters ........................................................................................................ .4-15 

4.10 Hydro-Clear Filter Backwash Parameters ................................................................................... .4-16 

4.11 Hydro-Clear Energy Usage ......................................................................................................... .4-17 

4.12 Parameter Summary Table .......................................................................................................... .4-17 

4.13 System Parameters ...................................................................................................................... .4-20 

4.14 Backwash Parameters ................................................................................................................. .4-21 

4.15 CMF Process Equipment ............................................................................................................ .4-24 

4.16 Building Energy Requirements ................................................................................................... .4-24 

4.17 Energy Use and Cost Summary .................................................................................................. .4-24 

4.18 CMF Capital Cost Estimate ........................................................................................................ .4-25 

4.19 Annual O&M Comparison .......................................................................................................... .4-25 

4.20 Total Annualized Cost ................................................................................................................ .4-26 

4.21 Filtration Design Parameters ....................................................................................................... .4-28 

4.22 CMF System Preliminary Design Parameters ............................................................................. .4-28 

4.23 CMF Backwash Preliminary Design Parameters ........................................................................ .4-29 

4.24 TBF System Parameters ................................................................................... , .......................... .4-30 

4.25 Process Equipment Horsepower and Projected Usage ................................................................ .4-31 

4.26 CMF Building Energy Requirements .......................................................................................... .4-32 

4.27 Annual Energy Use and Cost Summary ...................................................................................... .4-32 

4.28 Capital Cost Estimate .................................................................................................................. .4-32 

4.29 Annualized Cost Comparison Summary ..................................................................................... .4-33 

4.30 CMF Physical System Parameters .............................................................................................. .4-35 

4.31 Wastewater Design Parameters ................................................................................................... .4-35 

4.32 Process and Facility Energy Usage ............................................................................................. .4-37 


iv 



EXECUTIVESUNrndARY 

The New York State Energy Research and Development Authority (NYSERDA), in cooperation with CRA 

Infrastructure & Engineering, Inc. (CRA), conducted an outreach program for New York State's 

wastewater treatment facilities aimed at promoting and implementing coarse monomedia filtration (CMF) 

technology. CMF is a method of filtration that was developed specifically for wastewater and uses a deep 

bed of large, round uniform size sand particles to remove solids from a liquid. Replacing conventional fine 

media with coarse monomedia in existing tertiary filters has reduced operational and maintenance costs in 

some installations. Coarse Monomedia (CM) may also have potential for treating primary effluent at the 

treatment plant (SSO) and at remote CSO sites. Therefore, the study was expanded to include the 

promotion and implementation of CMF as a wet weather treatment technology. 

This outreach program was conceived based on the success of tertiary replacement installations in the 

Western New York area. Prior to this program, CMF had been installed and was successfully operating in 

the Town of Tonawanda and the Niagara County Sewer District WWTPs. It was also in the process of 

being installed at the Erie County Southtowns Sewage Treatment Plant (SSTP). 

The CMF Outreach Program was divided into seven (7) tasks to facilitate the identification of candidate 

facilities, distribute information on the technology and study its benefits as an alternate to existing 

technology. A summary of the project tasks is as follows: 

Task 1 - Treatment Plant Profiling and Selection 

A list of all WWTPs in New York State employing tertiary treatment was compiled from data 

obtained from the New York State Department of Environmental Conservation (NYSDEC). One 

hundred thirty-seven WWTPs were identified. The plants were divided into NYSDEC Regions and 

sorted by size. Twenty-six WWTPs were selected as the most likely candidates for CMF based on 

location, size, and potential impact of the technology. 

Task 2 - Technology Transfer and Promotional Materials 

CRA, in conjunction with NYSERDA, developed an informational brochure to summarize the 

environmental benefits and potential energy savings associated with eMF. The brochure was 

mailed to the treatment plants identified in the previous task. The 26 plants identified as the best 

candidates for conversion also received a more detailed brochure and a letter offering an in-plant 

presentation. This letter was followed up two weeks later by a phone call. 

S-l 



Task 3 - Public Interest Organization Outreach 

Various environmental, regulatory, and public interest organizations were contacted to make them 

aware of the benefits of CMF; five presentations were given to interest organizations. The SUNY at 

Buffalo, NYSDEC, Friends of the Buffalo Niagara River, Great Lakes United, and the Coast Guard 

participated. All organizations expressed an interest in the technology and the outcome of the 

program. 

Task 4 Coarse Monomedia Filtration Presentations at Priority WWTPs 

Of the 26 WWTPs that were offered presentations, only five plants accepted the offer, Amherst SD 

#16, Lewiston WPCC, Rotterdam STP, Chautauqua WWTP, and Westfield WWTP. An additional, 

non-tertiary plant, the City of Geneva WWTP, was also given a presentation because of the potential 

benefit of CMF for wet weather remediation. 

Task 5 - Preliminary Feasibility Studies 

Of the six WWTPs that were given CMF presentations, five accepted the offer for a feasibility 

study. 

The Town of Amherst operates the largest water pollution control facility equipped with tertiary 

treatment in New York State. The facility is a pure oxygen-activated sludge treatment plant that 

provides preliminary, primary, and secondary treatment, as well as tertiary filtration. Plant effluent 

is disinfected with sodium hypochlorite, and dechlorinated prior to discharge into Tonawanda 

Creek. In 1996, the plant's capacity was increased to an average daily flow of36 MGD, maximum 

monthly flow of 48-MGD and 60-MGD peak capacity. Wet weather Stage I treatment is required 

to treat a sustained flow of 72 MGD, while Stage 2 must treat 60 MGD. 

Amherst's tertiary process consists of six (6) traveling bridge filters (TBFs) manufactured by Infilco 

Degremont, Inc. (IDI), that were constructed as part of the original plant. TBFs differ from typical 

fine sand media filters in that TBFs contain shallow compartmentalized filter cells that are 

backwashed individually. The existing TBFs were rebuilt in 1983 due to their inability to meet 

design peak treatment capacity of 10 MGD per filter. Over the past 20 years the filters have never 

been able to sustain treatment for much more than 40 MGD, requiring process bypass during 

significant wet weather events. 

For the purpose of this study, the installation of a new CMF system in the solids contact basin was 

compared with rehabilitating the existing TBFs. The evaluation was based on the current permitted 

capacity and wet weather flow (36 MGD and 60 MGD, respectively), as well as the peak plant 

capacity of 72 MGD. Consideration was also given to compatibility with future peripheral process 

modifications (e.g., change from chemical to ultraviolet disinfection). Both the TBF and CMF 

S-2 



alternatives carry multi-million-dollar capital construction costs of similar magnitude $5,900,000 

and $7,100,000, respectively, 

The TBF system represents a lower initial capital investment than the CMF process. However, a 

Net Present Worth evaluation indicates the 30-year cost of CMF ($8,255,517) is about 9% lower 

than TBF ($9,056,231). The energy costs associated with operation are virtually offset by the 

energy savings associated with the new energy efficient building and heating equipment. Likewise, 

the higher capital cost can quickly be recovered with the higher maintenance costs associated with 

the TBF system. 

The ability of the filter to perform effectively under all conditions has a significant impact on future 

modifications downstream. The plant's ability to convert the current chlorine disinfection system to 

UV in the future is heavily dependent on the ability of the filtration system to provide acceptable 

influent. The CMF process removes TSS more effectively and is also able to deal with upsets in 

flow and peak flow better than the TBF system. Therefore, the slightly higher capital investment of 

CMF will quickly outpace the maintenance and operations issues of TBF. 

The Village of Westfield Water Pollution Control Facility has a rated average day capacity of 2.6­

MGD, and a peak capacity of 6.5-MGD. The Facility was built in the early 1970s. The Facility was 

designed to provide primary and secondary treatment through a two-stage extended aeration system, 

followed by tertiary filtration. The disinfection system was upgraded to UV in the 1980s. The 

tertiary treatment process consisted of six (6) fine media sand filters that were constructed as part of 

the original facility. Filter clogging, due to the nature of the wastewater, caused the Village to take 

them offline for repair. Although the intention was to return them to service once they were 

functional, it was determined that permitted effluent goals could be achieved without tertiary 

treatment, therefore, the filters were kept offline. 

For the purpose of the study, two options were identified as feasible for reinstating filtration, repair 

of the existing filters, and constructing new CMF upstream of the existing units. Currently, the 

Facility routinely experiences effluent levels of suspended solids that are greater than the permitted 

level. This condition will only be exacerbated by the Village's plan to route water plant filter 

backwash to the Water Pollution Control Facility. Evaluation of the efficiency of both processes 

found the CMF process outperformed the fine media filters by better than 100% (approximately 5 

mgIL versus 10 mgIL) under both normal and peak conditions. When the processes were reviewed 

under peak loading, it is found that the fine media filter can sustain acceptable effluent quality for a 

short period of time. The ramifications of extended peak loading on the fine media process is 

possible permit violations, both on suspended solids and/or disinfection. Less obvious implications 

S-3 



are filters that become blinded (will not effectively backwash and must be rebuilt); the maintenance 

and operations manpower required to enable the filters to successfully emerge from extended 

loading without the need for rebuild, and finally; the cost to the Village in capital as well as 

manpower in the event of a permit violation. Therefore, it is believed that although the order of 

magnitude capital cost of CMF ($3,300,000) is higher than rebuilding the existing filters 

($1,000,000), long term the operational and maintenance issues will outweigh this disadvantage. 

The Town of Lewiston's (Town) Water Pollution Control Center (WPCC) was put into operation in 

1978 and was designed to provide primary, secondary, and tertiary treatment for up to 2.75 million 

gallons per day (MGD) average day. Any flow in excess of the 6-MGD peak day treatment capacity 

is sent to the Overflow Retention Facility (ORF), where it is held until it can be fed back to the head 

of the plant for treatment. Once the capacity of the ORF is exceeded, however, the excess is 

chlorinated and discharged directly to the Niagara River. The original filters proved to be very 

problematic and expensive to operate and during a filter repair outage, the Town discovered that 

they could meet their permit requirements without the filters, and as a result, they were removed 

from service and never brought back online. 

For the purpose of this study the following Alternatives were developed as options for the Town to 

mitigate excursions in effluent quality through tertiary treatment; (I) install CMF in the existing 

filter building, (2) install CMF in the existing chlorine contact tanks to treat all flow up to 6 MGD, 

(2A) install CMF in the existing chlorine contact tanks to treat a portion of the flow. An important 

factor in the evaluation of Alternatives is the annual cost of operation and maintenance of the 

equipment. Alternatives I, 2, and 2A all have similar O&M costs, ranging from $31,000 to $36,000 

per year, with most of this cost due to the labor required to operate the equipment. 

Maintaining the current operational ideology with no filters is clearly the most cost advantageous 

Alternative. However, should conditions change even slightly, the Town may face increased 

violations and fines, as well as a negative impact on the environment and other Facility operations. 

Of the remaining Alternatives, Alternatives I and 2A require comparable investments ($1,863,000 

and $2,015,000 respectively). Though the energy use for Alternative I is higher than 2A, the capital 

cost is less. When annualized over 30 years, the results are similar. Alternative 2A only treats 

partial flow and some of the same arguments against maintaining the status quo apply here as weIl. 

l! was, therefore, recommended to the Town that Alternative I be implemented. 

The Town of Rotterdam (Town), New York Wastewater Treatment Plant (Plant) provides primary, 
[...]
equal to or greater than 21 mgIL and 14 mg/L, respectively. !fthe measured concentration exceeds the 

figure's values at the measured flow rate, additional sampling and analysis should be conducted. 

Operations and Maintenance Evaluation 

An evaluation of maintenance tasks and their associated costs was conducted for each CMF Alternative 

using the same ideology as the previous studies. The resulting annual PM costs for Alternative I, 

Alternative 2, and Alternative 2A are $3,407, $2,483, and $2,404, respectively. 

The rebuild/replacement cost of the systems were also analyzed with the same ideology used in the 

previous studies. Aside from the influent pumps required for Alternative 1, the equipment would operate 

between 12 and 26 hours per month. It was assumed the rebuild period would be 10 years, and the life of 

the equipment would be 30 years. Based on this data, the cost to rebuild the equipment over the expected 

lifetime for Alternative I, Alternative 2, and Alternative 2A would be $66,000, $78,000 and $60,000, 

respectively. 

Energy Evaluation 

The primary consumption of energy associated with the various Alternatives is for operation of backwash 

equipment, building HV AC, and lighting. It is possible to eliminate the majority of the HV AC and lighting 

cost at the filters if the filters are left open. This is believed to be a feasible option, however, a detailed 

review of operations and maintenance must be conducted in order to minimize additional costs associated 

with added maintenance, due to exposure to inclement weather. The cost analysis has been conducted 

assuming a building has been built, however, the potential savings have been noted as well. The following 

is a summary of the mechanical/electrical components. 

CMF process equipment varies slightly for the different Alternatives. Table 4-15, below summarized the 

process equipment and associated energy usage. The backwash equipment energy is based on average day 

usage and approximately 30 minutes of use per backwash cycle. 

4-23 



--

- -

Table 4-15 - CMF Process Equipment 
Units Alternative 

1 
Alternative 

2 
Alternative 

2A 
2 influent pumps (plus lon-line 

standb'y) 
HP 10 N/A N/A 

1 backwash pump (plus lon-line 
standby) 

HP 5 10 10 

1 backwash blower (plus lon-line 
standby) 

HP 25 40 40 

1 mudwell pump (plus lon-line 
standby) 

HP 1,5 2 2 

AYerage System Backwashes/day -­ 1.75 1.2 0.8 
Energy for influent pumping/day KWh 179.0 N/A N/A 

Energy for backwash equipment/day KWh 20.5 23.3 15.5 
Total process energy usage/day KWh 199.5 23.3 15.5 

Constructing the filters in the existing chlorine contact tanks has been estimated with the construction of a 

new building. These costs are noted so the potential savings of eliminating the building can be quantified. 

The building would be constructed to current energy efficiency standards. The energy costs associated 

with the building's HV AC system and lighting are shown below in Table 4-16. Heating requirements were 

determined based on an interior design temperature of 6SOP and an exterior design temperature of 6°F. 

Lighting requirements were determined assuming 8 hours of lighting per day, with 150W high-pressure 

sodium lamps. 

Table 4-16 - Building Energy Requirements 
Units Alternative 2 Alternative 2A 

55' x 40'Building Size 65' x 55' 
Natural Gas Requirements W/yr 78,500 58,500 
Lighting Requirements kWh/yr 8,500 4,250 ..

Note: The heating and 75 % of the lighting costs can be eliminated If a bUilding IS not constructed. 

Total energy usage and costs are summarized below in Table 4-17. The Town is currently paying 

approximately $0.12/kWh for electricity and $6.50/1 00 ft3 for natural gas. 

Table 417 Energy Use an d CostSummar 
Units Alternative 1 Alternative 2 Alternative 2A 

Electricity Required kWh/yr 17,000 (10,625) 9,900 (6,712.5) 
Electricitv Costs 

72,820 
$2,040 ($1,275) $1,188 ($805.50) $/vr $8,738 

Natural Gas Required' 1t3/yr 78,500 (0) 58500 (0) 
Natural Gas Costs· 

N/A 
$5,103 ($0) $3,803 ($0) 

Total Enerav Costs 
$/Yr N/A 

$7,143($11900) $4,991 ($805.50)$/vr $8,738 

Costs without building in (). 

Costs without building in (). It was assumed the energy usage in the existing building will be required 
whether the filters are installed or not. 

4-24 



CMF Capital Construction Cost Estimate 

A preliminary order of magnitude cost estimate was developed for each of the different Alternatives. The 

estimated costs associated with the installation the CMF systems include: demolition and restoration, 

construction of a new building to house the filters and equipment for Alternative 2 and 2A, demolition of 

old piping and pumps where necessary, and installation of new piping. New influent pumps for Alternative 

I, and electrical and HV AC systems for the new building in Alternatives 2 and 2A. 

The cost estimates for the coarse monomedia filters, pumps, and blowers were taken from the concept-level 

proposal received from the manufacturer. Costs for piping, concrete, electrical starters, spare parts, and 

other such ancillary equipment were estimated. The estimated capital cost expenditure for the three 

Alternatives is shown below in Table 4-18. 

Table 4·18· CMF Capital Cost Estimate 
Alternative 1 Alternative 2 Alternative 2A 

Estimated Capital Cost $1,863,000 $2,886,000 $1,994,000 
($2,685,000) ($1,853,000) 

Cost Without bUilding In ( ). 

Conclusions and Recommendations 

An important factor in the evaluation of Alternatives is the annual cost of operation and maintenance of the 

equipment. Table 4-19, below summarizes the additional O&M cost for each of the Alternatives 

considered above and beyond the current O&M cost of the WPCC. 

. . Table 419 AnnuaIO&MComoarlson 
Alternative 1 Alternative 2 Alternative 2A Alternative 3 Alternative 4 

eMF in Existing eMF in Existing Partial eMF in Existing Rehabilitate Maintain Current 
Filter Building Chlorine Tank Chlorine Tank Existing Filters Operation 

Annual 
Preventative $3,407 $2,483 $2,404 $12,000 $0 
Maintenance 
Annualized 
Equipment $3,366 $3,978 $3,060 $4,000 $0 
Rebuild 
Annual 
Energy $8,738 $7,143 $4,991 $23,126 $0 
Costs 
Annual 
Operations $20,800 $20,800 $20,800 $20,800 $0 
Labor Costs 
AnnualO&M 

$36,311 $34,404 $31,256 $59,926 $0Costs 

Alternatives 1,2, and 2A all have similar O&M costs, ranging from $31,000 to $36,000 per year, with most 

of this cost due to the labor required to operate the equipment. Alternative 3 is about 85% more costly to 

operate and maintain than the CMF Alternatives, with most of this additional cost due to preventative 

maintenance and energy costs. Based on this, and considering the Town does not prefer this Alternative, it 

can be eliminated as a viable solution 

4-25 



A comparison of the total cost for each remaining Alternative and is presented in Table 4-20. 

Table 4-20 - Total Annualized Cost 
Alternative 1 

eMF in Existing 
Filter Building 

Alternative 2 
eMF in Existing 
Chlorine Tank 

Alternative 2A 
Partial eMF in Existing 

Chlorine Tank 

Alternative 4 
Maintain Current 

Operation 
Capital Cost $1,863,000 $2,907,000 $2,015,000 $0 
Peak Flow Receiving 
Tertiary Treatment 100% 100% 66% 0% 

Annualized* Capital 
Cost $95,013 $148,257 $102,756 $0 

Annual 
O&M Costs $36,311 $34,404 $31,256 $0 

Total Annualized 
Costs $127,448 $182,661 $134,012 $0 

Cost per Customer $7 $10 $7 $0.USing a net present worth analysIs over 30 years with three (3) 0Yo Inflation per year. 

Alternative 4 is clearly the most cost advantageous Alternative. However, should conditions change even 

slightly, the Town may face increased violations and fines, as well as a negative impact on the environment 

and other Facility operations. Of the remaining Alternatives, Alternatives I and 2A require comparable 

investments. Though the energy use for Alternative I is higher than 2A, the capital cost is less. When 

annualized over 30 years, the results are similar. Alternative 2A only treats partial flow and some of the 

same arguments against Alternative 4 apply here as well. It was, therefore, recommended to the Town that 

Alternative I be implemented. 

THE TOWN OF ROTTERDAM 

The Town of Rotterdam (Town), New York owns and operates a Wastewater Treatment Plant (Plant) 

located on West Campbell Road. The Plant provides primary, secondary, and tertiary treatment and is rated 

for 1.25 million gallons per day (MGD). Throughout the past four years, the Town has been encountering 

problems with their filter and frequently the filter has been removed for extended periods of time for repair. 

The Town, therefore, requested a feasibility study to examine replacing the TBF with coarse monomedia 

filters at the Plant to provide more reliable tertiary treatment. 

The Rotterdam Plant accepts and treats wastewater from approximately 2,100 customers consisting of a 

mix of residential, commercial and industrial sources. Monthly discharge monitoring reports for the period 

from January 2004 through August 2005 were reviewed. In general, the wastewater can be characterized as 

weak to medium strength with total suspended solids (TSS) and biochemical oxygen demand (BOD) 

averaging 140 mg/L and 190 mg/L, respectively. Although the Plant is designed for 1.25 MGD, flow 

currently averages around I MGD. The wastewater quality and quantity are expected to remain relatively 

constant throughout the next few years as the general mix of residential, commercial and industrial 

customers are not projected to change significantly. 

4-26 



Flow currently enters the Plant and passes through the grit chamber and comminutor before entering the 


primary settling tank. After primary treatment, the flow is conveyed to one of two trickling filters. At this 


point, the flow is pumped from the intermediate pumping station into four rotating biological contactors 


(RECs). The flow then undergoes secondary clarification, followed by tertiary treatment through a fine 


sand media filter, and finally UV disinfection. The treated flow is discharged to the Mohawk River. 


The filter is a Traveling Bridge Filter manufactured by Infilco Degremont, Inc (illI), much like the tilters in 


Amherst (see Figure 4-1). The plant has been encountering problems with the tilter, particularly the 


underdrain system. Leakage of media into the effluent channel began with the original porous plate 


underdrain. An attempt was made to rectify this issue by replacing the porous plate with a perforated PVC 


pipe. In 2002, the perforated pipe was replaced with a slotted PVC pipe based on the theory that the media 


was being carried through the holes in the PVC pipe. The problems continued, however, and the Plant 


personnel now believe the media leakage is due to problems with the seals around the pipe at the effluent 


ports. 


The Plant's discharge is permitted on a number of parameters, however, only TSS were considered for this 


study, since the tilters are not likely to significantly affect other parameters. The permit allows for a 30­

day arithmetic mean discharge level of 30 mgIL or 313 Ibs/day. The 7-day arithmetic mean discharge level 


may not exceed 45 mgIL or 470 Ibs/day. In addition, the Plant must average 85% influent TSS removal 


over the 30-day period. The Plant has consistently complied with these permit requirements, even with the 


filters out of service. However, when the lilters are out of service, the percentage removal is, at times, only 


slightly greater than 85%. Therefore, the Town is interested in investigating CMF as a way to enhance the 


Plant's performance to a more comfortable level. In addition, the Town's permit specifies filtration. 


Should the Town wish to abandon the process permanently, they would be required to obtain a permit 


modification. This is beyond the scope of this report and therefore, maintaining existing operations, i.e. 


operating without any filtration, was not considered an option for this report. 


Two options for the restoration of filtration at the Plant were evaluated for this report. They are as follows: 


Replace the existing traveling bridge filter with CMF, 


Rehabilitate the existing traveling bridge filter. 


Replace with eMF 

STS was again contacted to assist in the development of the preliminary process concepts, and to supply 

the information about the coarse monomedia tilters used in the study. Their recommendations are included 

in this report. The design parameters given to STS are shown below in Table 4-21. 

4-27 



T bl 421 F'Ia e - - I tratlon DeSlgn Parameters 
Units Average Maximum 

Plant Flow' MGD 1.253 3.1 4 

Plant Influent TSS 1 mg/L 140 394 

Filter InfluentTSS' mg/L 20 30 

Target Filter Effluent TSS2 mg/L <5 <5 
Based on eXisting conditions obtained from the Towns SPDES reports 


2 Based on level typically achieved by the existing TBF 

3 Average Plant Flow = Design Flow 

4 Maximum Plant Flow = Peak Hour = Average Day x 2.4 


To impleme.nt eMF into an existing facility, a deep filter bed and sufficient head above that filter bed must 

be available. For Rotterdam, STS recommended a filter depth of 6 feet with a minimum of 5 feet of head 

above that. The existing system was designed to operate with a shallow media depth and 3 feet of head 

available. Therefore, to implement eMF in the existing filters, the filter walls would need to be raised to 

accommodate the greater media depth and influent pumps would need to be installed to provide the 

necessary head. 

STS also recommended a maximum filter loading rate of 5.7 gpmlSF with one filter out of service. At the 

peak hourly flow of 3.1 MGD, this equates to a filter service area of approximately 380 SF with one filter 

out of service. The existing system has a filter area of only 400 SF, so additional filter surface area would 

be needed to accommodate eMF. 

Since significant modifications to the existing filter would be required to implement eMF, it is more 

logical to construct a new eMF facility. STS recommended three new filter units each 9'-6" by 20'-0" 

with a total surface area of 570 SF. Flow to the filters would be pumped using three (two plus one standby) 

new 1,1O0 gpm pumps with variable frequency drives. Under average flow conditions with all filters in 

service, the filter loading of the proposed eMF system would be 1.5 gpmlSF. Under peak hourly flow 

conditions with one filter out of service, the filter loading rate would be 5.7 gpmlSF. The recommended 

system parameters are summarized in Table 4-22. 

Table 4-22- c sMF .ystem Preliminary Design Parameters 
Parameter Units Value 

Flow Rate MGD 
Average Daily: 1.25 

Peak Hourly: 3.1 
Filter Size Each 9'6" x 20' 0" 
Filter Area Each, ft~ 190.0 

Number of Filters -­ 3 
Filter System Area ft2 570.0 

Filter Flow - all filters in service gpm/ff Average: 1.5 
Maximum: 3.8 

Filter Flow - one filter out of service gpm/ff Average: 2.3 
Maximum: 5.7 

4-28 

http:impleme.nt


Filter backwash would be accomplished using a 1,140-gpm centrifugal submersible pump and a 950 cfm 

backwash air blower. The backwash sequence would operate for approximately 27.5 minutes per cycle (25 

minutes of reverse water flow). Spent backwash would be contained in a 27,360-gallon working volume 

mud well until it is pumped back to the head of the plant using a 240-gpm centrifugal submersible pump. 

Table 4-23 outlines the backwash design parameters for the eMF system. 

- - ac re Immary DTable 4 23 eMF B kwash PI" eSlgn Parameters 
Units Average Day Maximum Day 

Backwash Rate QPm/fr' 6.0 6.0 
Backwash Volume/Filter Cell Gal 28,500 28,500 
Backwash Frequency Days/filter 3.65 0.88 
Backwashes/Day/System -­ 0.82 3.43 
System Volume/Day Gal 23,370 97,755 
Percent of Plant Flow Used for 
Backwash % 1.8 7.5 

A reserve of filtered water, usually a clearwell, is required for the backwashing process. The 

Recommended Standards for Wastewater Facilities (Ten States Standards) recommends that the clearwell 